SPARE PARTS CATALOGUE

ENGINES & TRANSMISSIONS: HUSQVARNA HUSQVARNA
ENGINES

Spare Parts List



ENGINES & TRANSMISSIONS

SPARE PARTS LIST

ENGINES & TRANSMISSIONS
HUSQVARNA HUSQVARNA ENGINES



ENGINES & TRANSMISSIONS

H HH 196 MP { HH 1960B / HH 196
EXHAUST




ENGINES & TRANSMISSIONS

PXM_
PXM_REF XY= DESCRIPTION PXM_REMARK
1 509349191 SLENCIEUX

MUFFLER GASKET -
2 509349165 JOINT o
3 599349195 ECROU GB/T6170: M8
4 599349230 GOUJON 100 il =g

MULTIPACK: 2



ENGINES & TRANSMISSIONS

HH 196 MP { HH 1960B / HH 196
FLYWHEEL & IGNITION MODULE

5A /5B /5C




ENGINES & TRANSMISSIONS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK
1 598684558 JOINT OlL SEAL
2 599349150 VOLANT
3 599349186 ROUE
4 599349194 ECROU T040:M14x15
5A 599349225 LANCEUR COMPLET FOR ENGINE: 970505401
FOR ENGINE: 970505301,
5B/5C 599349226  LANCEUR COMPLET 529830901
6 599349228 STARTER HANDLE ASSY
7 TBD TBD GB/T 16674.1:M6 L=12
8 TBD TBD GB/T 16674.1:M6 L=12
STOP SWITCH - FOR ENGINE:
9A 599349234  INTERRUPTEUR 970505401
STOP SWITCH - FOR ENGINE:
9B/9C 599349235  INTERRUPTEUR 970505301 529830901
10 599349342 BOULON GB/T 16674.1:M6 L=10
11 599349182 BOBINE D'ALLUMAGE
12 599349094 BOULON GB/T 16674.1: M6 L=25
SIDE PLATE - FOR ENGINE:
13A 599349211 PLAQUE 970505401
SIDE PLATE - FOR ENGINE:
13B/13C 599349212 PLAQUE 970505301, 529830901
14 TBD TBD GB/T 16674.1:M6 L=12
OIL LEVEL SENSOR - FOR
15 599349220 SONDE ENGINE: 970505301
16 TBD TBD GB/T 16674.1:M6 L=12
OIL LEVEL SENSOR - FOR
17 599349219 SONDE ENGINE: 970505301
18 TBD TBD GB/T 16674.1:M6 L=12
19 599349213 PLAQUE LEAF VALVE LIMIT PLATE -

FORENGINE: 970505301



ENGINES & TRANSMISSIONS

HH 196 MP { HH 1960B / HH 196
PISTON & CRANKSHAFT




ENGINES & TRANSMISSIONS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK

1 599349207 SEGMENT SET

1C 529834201 SEGMENT FOR ENGINE: 529830901
2 599349203  PISTON COMPLET

3 599349114 BIELLE

4 599349131 VILEBREQUIN

5 599349190 TOUCHE MULTIPACK: 10

6 599349189 TOUCHE MULTIPACK: 10

7 599349099 ARBRE A CAMES KIT

8 599349090 ROULEMENT A BILLES

9 599349344 BOULON T549: 5/16-24UNF =25
2C 529834301 PISTON COMPLET FOR ENGINE: 529830901



ENGINES & TRANSMISSIONS

HH 196 MP { HH 1960B / HH 196
PRODUCT COMPLETE




SSSSSSSSSSSSSSSSSSSSS




ENGINES & TRANSMISSIONS

HH 196 MP { HH 1960B / HH 196
FUEL TANK




ENGINES & TRANSMISSIONS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK

1 599349160 RESERVOIR DE CARBURANT COMPLET

2 599349153 FUEL CAP

2C 529832501 FUEL CAP FOR ENGINE: 529830901
3 599349157  FUEL SPOUT FOR ENGINE: 970505401
4 599349343 BOULON GB/T 16674.1: M6 L=28
5 599349358 JOINT MULTIPACK: 10

6 599349346 ECROU GB/T6177.1:M6

7 599349352 TUBE

8 599349357  COLLIER DE SERRAGE HOSE CLIP - MULTIPACK: 20
9 599349155  FILTRE A CARBURANT FOR ENGINE: 970505301



ENGINES & TRANSMISSIONS

HH 196 MP { HH 1960B / HH 196
GOVERNOR

E




ENGINES & TRANSMISSIONS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK

1A 599349123 CARTER MOTEUR FORENGINE: 970505401

FOR ENGINE: 970505301,

1B/1C 599349124 CARTERMOTEUR 509830901

2 598684558 JOINT OlL SEAL

3 599349196 BOUCHOND

4 599349179 ENGRENAGE GOVERNOR GEAR

5 599349087 BRAS SPEED REGULATING ARM KIT
6 599349241 POIGNEE DACCELERATION GAS

6C 529834601 POIGNEE DACCELERATION GAS FOR ENGINE: 529830901
7 599349342 BOULON GB/T 16674.1:M6 L=10
8 599349237 JEU DE SOUPAPES

9 599349345 ECROU GB/T6177.1:M6

1



ENGINES & TRANSMISSIONS

HH 196 MP { HH 1960B / HH 196
CARBURETTOR & AIR FILTER

C

@3

)

<=7 |




ENGINES & TRANSMISSIONS

PXM_

PXM_REF  Liorio  DESCRIPTION PXM_REMARK

1 599349177 JEU DE JONTS CARBURETTOR GASKET KIT

5 599349346 ECROU GB/T6177.1: M6

T040: M6 L=113-

6 599349230 GOUJON MULTIPACK. 2

7 529878501 KIT DE REPARATION CARBURETTOR REPAR KIT

2A 599349105 CARBURATEUR FOR ENGINE: 970505401

2B 599349106 CARBURATEUR FOR ENGINE: 970505301

3A 599349083 FILTRE A AR COMPLET FOR ENGINE: 970505401

3B 599349082 FILTRE A AR COMPLET FOR ENGINE: 970505301

3c 529834501 FILTRE A AR COMPLET FOR ENGINE: 529830901
; ELEMENT - FOR ENGINE:

4A 599349080 FILTRE A AR S

4B 599349079 FILTRE A AR ELEVENT - FOR ENGINE:

970505301

0



ENGINES & TRANSMISSIONS

HH 196 MP { HH 1960B / HH 196
CRANKCASE COVER




ENGINES & TRANSMISSIONS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK
1 599349118 KIT COUVERCLE CRANKCASE COVER
2 598684558 JOINT OIL SEAL
3 TBD TBD GB/T 16674.1:M8 L=32
4 599349147 JAUGE
5 599349164 JOINT CRANKCASE COVER GASKET
6 TBD TBD GB/T 16674.1:M8 L=32
7 599349090 ROULEMENT A BILLES

1



ENGINES & TRANSMISSIONS

HH 196 MP { HH 1960B / HH 196
CYLINDER HEAD ASSY




ENGINES & TRANSMISSIONS

PXM_

PXM_REF XY= DESCRIPTION PXM_REMARK

1 509349135 CAPOT DE CYLINDRE CYLINDER HEAD COVER KIT

2 78D TED GB/T 16674 1 M6 L=14
CYLINDER HEAD COVER

3 509349162 JOINT i

4 599349139 CYLINDER HEAD KIT

5 78D 78D GB/T 16674 1- M6 =14

6 599349166 JOINT CYLINDER HEAD GASKET
CYLINDER HEAD GASKET -

eC B O FOR ENGINE: 529830901

, — E%CATION PIN - MULTIPACK:

8 590844201 BOUGIE D ALLUMAGE HQT-7

9 599349245 KIT DE VALVE

10 599349247 KIT DE VALVE ROCKER ARM KIT

1 529458501 PLAQUE PUSH ROD GUIDE PLATE

2 599349215 TIGE D POUSSEE PUSH ROD SET
T040: M8 =34 -

13 599349231 GOUJON e
T040: M6 =113~

14 599349230 GOUJON e

15 599349144 DEFLECTEUR AR DEFLECTOR KIT

16 78D 78D GB/T 16674 1: M6 =14

1



